PLAGUE Risk assessment and treatment options for use in a HOSPITAL SETTING



ADULT TREATMENT OPTIONS (Pregnant women same as adult dose)

(for 10 days depending on response):

- Gentamicin IV 5mg/kg once daily OR
- Streptomycin IM 1g twice daily **OR**
- Doxycycline PO/IV 100mg twice daily or 200mg once daily PO/IV

CHILD TREATMENT OPTIONS

(for 10-14 days depending on response):

- Gentamicin IM/IV 2.5mg/kg/dose every 8 hours OR
- Streptomycin IM 15mg/kg twice daily (maximum 2g/day) OR
- Doxycycline PO/IV Weight <45 kg: 2.2mg/kg twice daily (maximum 100mg/ dose) Weight ≥45 kg: same as adult dose
 Further treatment options are available at www.hpsc.ie

Contact	Preferred agents	Dose	Frequency	Route
type				
Adults	Doxycycline	100mg		
	Ciprofloxacin	500mg	1	
Children	Ciprofloxacin	15mg/kg	1	
		(not to exceed 1g/day)		
	OR			
	Ciprofloxacin by age:			
	Newborn - 6 months	50mg	, ii	
	1 year <3 years	100mg	Twice daily	-
	3 years - <5 years	150mg	8	Oral
	5 years - <7 years	200mg	Ni	
	7 years - <12 years	250mg	F	
	12 years and over (adult dose)	500mg		
	OR			
	Doxycycline			
	(only if no alternative options)			
	>12 years of age and >45kg	100mg]	
Pregnant	Doxycycline [‡]	100mg		
women	Ciprofloxacin [*]	500mg]	